

NOTICE: Raba Kistner Consultants, Inc. considers the data and information contained in this report to be proprietary. This information is intended only for the use of the recipient(s) named herein. Test results presented herein relate only to those items tested. This document and any information contained herein shall not be disclosed and shall not be duplicated or used in whole or in part for any purpose other than to validate test results without written approval from Raba Kistner Consultants, Inc.

COPIES TO: Above (1) (E-mail Report)
RidoutBarrett (1) (E-mail Report)

RABA KISTNER, INC.

Garth B. Reese

BY: _____
02/15/2022



Updated By: KBM 2/15/2022 10:15:34AM

Austin • Brownsville • Dallas • Houston • McAllen • Mexico • New Braunfels • Salt Lake City • San Antonio



SIEVE ANALYSIS

ASTM C136



Raba Kistner, Inc.
12821 W. Golden Lane
P.O. Box 690287, San Antonio, TX 78269-0287
(210) 699-9090 • FAX(210) 699-6426
www.rkci.com
TBPE Firm F-3257

ATTN.: MR. ALLEN JENKINS
TO: **16 SAND, LLC**
SAN ANTONIO, TX US 78216

PROJECT NO.: ASD21-025-00
ASSIGNMENT NO.: S22-011146
TECHNICIAN: KELLY MCCLUNG
TESTED DATE: 02/15/2022
SHEET NUMBER: 1 of 1
REPORT VERSION: A

PROJECT: (16 Sand) CoMET Services

Material Description: Raw Silica Sand (Red)

Sample Location: 16 Sand

Sieve Analysis: Tested By: **KM** Tested Date: **02/15/2022**

Original Dry Sample Weight: 553.5 grams

Sieve Size	Individual/Cum. Weight Retained (grams)	Individual % Retained	Cumulative % Retained	% Passing	Specification
3/8	0.0	0	0	100	100 - 100
4	0.0	0	0	100	95 - 100
8	1.6	0	0	100	80 - 100
16	16.2	3	3	97 *	50 - 85
30	83.5	15	18	82 *	25 - 65
50	316.2	57	75	25	10 - 35
100	50.4	9	84	16 *	0 - 10